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TEST REPORT

CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705

ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

Attn: Kelly Xiong

Sample Description: Jumbo Lacing Beads (Set 1) /Jumbo Lacing Beads (Set I11) /

24-piece Color Block Set / 6-piece Mirror Block and Dry Erase Block Set /
Mirror Tray / Touch and Guess Box / Tactile Training Shape Teaching
Set (Tray Included) / Tactile Training Tactile Panel Set (40 pcs. Alphabets,
numbers and shapes) / 38 Piece Translucent Numbers and Alphabets Set /

51 Piece Translucent Geometric Shapes Set

Quantity Submitted: 1 piece x 10 styles
Supplier: Carpenters Manufactory Limited
Buyer: Not provided

Style/lItem No.:

MEO03980 / ME03997 / ME04000 / ME04017 / ME04086 / ME04055 /

MEO05342 / ME04031 / MEQ07308 / ME08602

P.O. No.: Not provided
Labeled Age Grading: 3+
Destination: Global
Country of Origin: China

Date(s) of samples received: December 22, 2016 (.p.m.) & January 19, 2017 & February 15, 2017

TEST METHOD & RESULTS:  Please refer to next page(s)

CONCLUSION: Please refer to page two(2)
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

CONCLUSION:

USA:

ASTM F963-11 Physical & Mechanical Requirements PASS
16 CFR 1500 Physical & Mechanical Requirements PASS
ASTM F963-11 Flammability Requirements PASS
16 CFR 1500.3 (c)(6) (vi) / 16 CFR 1500.44 Flammability Requirements PASS
ASTM F963-11 Clause 4.3.5.1 (2) Elements Migration in Surface Coating PASS™
ASTM F963-11 Clause 4.3.5.2 (2) (b) Elements Migration in Substrate PASS
ASTM F963-11 Clause 4.3.5.1 (1) Total Lead in Surface Coating PASS™
16 CFR 1303 Total Lead Content Requirements PASS"
Consumer Product Safety Improvement Act of 2008 Total Lead Content PASS"
Requirement [Paint or Surface Coating]

ASTM F963-11 Clause 4.3.5.2 (2) (a) Total Lead in Substrate PASS
Consumer Product Safety Improvement Act of 2008 Total Lead Content PASS
Requirement [Substrate Materials]

ASTM F963-11 Clause 4.3.5.2 (2) (c) Soluble Cadmium in Metallic Small Part NOT APPLICABLE™
Consumer Product Safety Improvement Act of 2008 Total Phthalate Requirement PASS*
CANADA:

Canada Toys Regulations SOR/2011-17 Physical and Mechanical Requirements PASS
Canada Toys Regulations SOR/2011-17 Flammability Requirements PASS
(Cellulose Nitrate and Celluloid)

Flammability Requirements For Textile Fibres: SOR/2011-22 PASS
Canada Toys Regulations SOR/2011-17 Heavy Metal Content Requirements PASS"
Canada Consumer Products Containing Lead (Contact mouth) Regulation PASS"
Canada Phthalates Regulation SOR/2010-298 Phthalates Content Requirements PASS*
AU:

AS/NZS ISO 8124.1:2013 Physical & Mechanical Requirements PASS
AS/NZS 1SO 8124.2:2009 Flammability Requirements PASS
AS/NZS 1SO 8124.3:2012 Migration of Certain Elements PASS™
DEHP requirement per Australia Government PASS™
EU:

EN 71-1:2014 Mechanical & Physical Properties PASS
EN 71-2:2011 + A1:2014 Flammability PASS
EN 71-3:2013+A1:2014 Migration of Certain Elements PASS*
Total Cadmium Content and European Reach Regulation Annex XVII PASS™
Total Phthalate Content European Reach Regulation Annex XVII PASS™
Azo Dyes Test and European Reach Regulation Annex XVII PASS
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

#1: There is no component on the submitted test samples under the testing scopes.

#2: As claimed by client, the sample 2, 3, 4,5, 6, 7, 8, 9, 10, 11, 12 and 13 listed in the report is identical with
the one in report C82071667. The test data of sample 2, 3, 4,5, 6,7, 8,9, 10, 11, 12 and 13 in the report was
referred from report C82071667 issued on November 28, 2016.

#3: As claimed by client, the sample 2, 3, 4,5, 6, 7, 8, 9, 10, 11, 12 and 13 listed in the report is identical with
the one in report C82071666. The test data of sample 2, 3, 4,5, 6,7, 8, 9, 10, 11, 12 and 13 in the report was
referred from report C82071666 issued on November 28, 2016.

For and on behalf of -
UL VS Shanghai Limited Shenzhen Branch

Dt X0 | /™

David Mo Joy Jin
Supervisor - Toys Department Laboratory Supervisor
Chemical Department

Important Notes :
The results only relate to the samples tested.

*hkkkkkhkhhkkhkhkkhkkhkkhkkhkhkhkhkhhhkhkhhkhkhkkhkhkikhkikikk Page 3 Of 43 *kkkkhkhkhkhhkhkhkkhkkkhkhhkhhhkhhkhihkhhkihhhihhhkhkhkikiikx

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of UL VS Shanghai Limited Shenzhen Branch. (“UL VS”)

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL VS are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or
use of the UL VS’s name is permitted except by UL VS’s express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed
and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL VS do not relieve sellers / suppliers from their contractual
responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer’s right to claim against sellers / suppliers for compensation for any apparent and/or hidden
defects not detected during UL VS'’s random inspection or testing or audit. The liability of UL VS to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and
whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited
to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

SZ-FAF-001 (2013-04-10)

UL VS Shanghai Limited Shenzhen Branch MABEHRERN (L) FRATRIGAR
3-4F Qingyi Supermask Photoelectricity Building, No.8 Langshan 2" Road, T ARERIITEE L X EHRE L X L~ 8 SRR AE=. Mm%
North High-Tech Industrial Park, Nanshan District, Shenzhen, P.R. China B (T): 755-26018600 / f5E (F): 755-26018626 / MHk(W): UL.com/Consumer-products



A

CNAS =
Nt

|

)

2
Uy

TESTING
CNAS L1114

N

&

-4
“ralygl W

TEST REPORT

CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS
1. USA

11 MECHANICAL AND PHYSICAL TEST

1.1.1 ASPER ASTM STANDARD CONSUMER SAFETY SPECFICATION FOR TOYS SAFETY
F963-11

The following clauses are identified to be applicable:

Age grading for testing : Ages 3+

Samples Quantity : 10 style (s) x 1 piece(s)
1 piece - Balls; Safety Labeling Requirements
[Second Submission Sample]

Clause Test Items Assessment
4.1 Material(visual check on cleanness) P
4.7 Accessible Edges P
4.9 Accessible Points P
4.11 Nails And Fasteners P
4.12 Plastic Film P
4.34 Balls P
5 Safety Labeling Requirements P
6 Instructional Literature P
7 Producer’s Markings P

Remark: P = Pass
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Carpenters Manufactory Limited
Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi
Town, DongGuan City, Guang Dong, China

CLIENT:
ADDRESS:

REPORT NO:
DATE:

C80131705
February 23, 2017

TEST RESULTS

1.1.2 ASPER 16 CFR 1500.50, THE HAZARDS OF SHARP POINTS, SHARP EDGE AND SMALL
PARTS ARE ASSESSED BOTH BEFORE AND AFTER APPLICABLE USE AND ABUSE \
TESTS:

The following clauses are identified to be applicable:

Age grading for testing Ages 3+

Samples Quantity 10 style (s) x 1 piece(s)
1 piece - Labeling requirements; prominence, placement, and
conspicuousness; Misbranded toys and other articles intended for use
by children [Second Submission Sample]

1500.53
1500.53
1500.53
1500.53

TEST ITEMS SHARP POINT SHARP EDGE
(1500.48) (1500.49)
As received P P

Impact Test
Torque Test
Tension Test

Compression

W U T T

W U T T

1500.121
1500.19

Labeling requirements; prominence, placement, and conspicuousness
Misbranded toys and other articles intended for use by children

U T

Remark: P = Pass
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS
1.2 FLAMMABILITY TEST
1.2.1 AS ASTM STANDARD ON SAFETY OF TOYS F963-11 ANNEX A5:

Samples Quantity: 1 piece(s) x 10 style(s)
Requirement: Burning rate should not exceed 0.1 inch per second along the major axis.

Results: The sample was tested to be ignited but extinguished.

1.2.2 AS PER U.S. CODE OF FEDERAL REGULATIONS TITLE 16 PART 1500.44 FOR RIGID AND
PLIABLE SOLIDS DEFINED UNDER 16 CFR 1500.3 SECTION (C) (6) (VI):
Samples Quantity: 1 piece(s) x 10 style(s)
Requirement: Burning rate should not exceed 0.1 inch per second along the major axis.

Results: The sample was tested to be ignited but extinguished.
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS
1.3 CHEMICAL TESTS:

1.3.1 SOLUBLE ELEMENT MIGRATION IN SURFACE COATING

Requirement: As per ASTM F963-11 Clause 4.3.5.1 (2) requirement, materials under test shall not exceed
below limit.

Test method: Reference to ASTM F963-11 Clause 8.3, used acid extraction and analyzed by Inductively
Coupled Argon Plasma Spectrometry.

Results:

Elements Antimony Arsenic Barium Cadmium Chromium Lead Mercury Selenium
Limits <60 <25 <1000 <75 <60 <90 <60 <500
Sample 2 <6.0 <25 <6.0 <6.0 <6.0 6.0 <6.0 <6.0
Sample 3 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 4 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 5 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 6 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 7 <6.0 <25 <6.0 <6.0 <6.0 7.5 <6.0 <6.0
Sample 8 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 9 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 10 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 11 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 12 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 13 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Remark:

1. All concentrations expressed in milligrams per kilogram

2. “<” means “less than”
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

1.3.2 SOLUBLE ELEMENT MIGRATION IN SUBSTRATES

Requirement: As per ASTM F963-11 Clause 4.3.5.2 (2) (b) requirement, materials under test shall not
exceed below limit.

Test method: Reference to ASTM F963-11 Clause 8.3, used acid extraction and analyzed by Inductively
Coupled Argon Plasma Spectrometry.

Results:

Elements Antimony Arsenic Barium Cadmium Chromium  Lead Mercury Selenium
Limits <60 <25 <1000 <75 <60 <90 <60 <500
Sample 14 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 15 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 16 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 21 <6.0 <25 27.5 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 22 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 23 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 24 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 25 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 26 <6.0 <25 7.5 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 27 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 28 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 29 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 30 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 31 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 33 <6.0 <25 6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 36 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 37 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 38 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 39 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 40 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 41 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 42 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 43 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 44 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 45 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 46 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 47 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 48 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
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TEST REPORT

CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

Remark:

1. All concentrations expressed in milligrams per kilogram

2. "<" means "less than"

3. For sample 31 and 45, the samples weight used was 0.0275 and 0.0696 gram per piece
respectively.

1.3.3 TOTAL LEAD CONTENT TEST: COATING

Requirement:  As per ASTM F963-11 Clause 4.3.5.1 (1) requirement, lead content in the materials under
test shall not exceed of 90ppm.

Test method: CPSC-CH-E1003-09.1 Standard operating procedure for determining Lead (Pb) in paint

Results :

Sample 2 Sample 3 Sample 4 Sample 5 Sample 6
Total Lead <10.0 <10.0 <10.0 <10.0 <10.0

Sample 7 Sample 8 Sample 9 Sample 10 Sample 11
Total Lead 21.9 <10.0 <10.0 <10.0 <10.0

Sample 12 Sample 13
Total Lead <10.0 <10.0

All concentrations expressed in milligrams per kilogram
“<”” means “less than”
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

1.3.4 TOTAL LEAD CONTENT TEST: COATING

Criteria: The submitted samples must meet the Total Lead Limit of 90ppm as stated in 16 CFR
1303

Test method: CPSC-CH-E1003-09.1 Standard operating procedure for determining Lead (Pb) in paint

Results:
Sample 2 Sample 3 Sample 4 Sample 5 Sample 6
Total Lead <10.0 <10.0 <10.0 <10.0 <10.0
Sample 7 Sample 8 Sample 9 Sample 10 Sample 11
Total Lead 21.9 <10.0 <10.0 <10.0 <10.0
Sample 12 Sample 13
Total Lead <10.0 <10.0

All concentrations expressed in milligrams per kilogram
“<”” means “less than”

1.3.5 TOTAL LEAD CONTENT TEST: COATING

Requirement : The submitted samples must meet the Total Lead Limit of 90ppm as per Consumer Product
Safety Improvement Act of 2008

Test method: CPSC-CH-E1003-09.1 Standard operating procedure for determining Lead (Pb) in paint

Results:
Sample 2 Sample 3 Sample 4 Sample 5 Sample 6
Total Lead <10.0 <10.0 <10.0 <10.0 <10.0
Sample 7 Sample 8 Sample 9 Sample 10 Sample 11
Total Lead 21.9 <10.0 <10.0 <10.0 <10.0
Sample 12 Sample 13
Total Lead <10.0 <10.0

All concentrations expressed in milligrams per kilogram
“<” means “less than”
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705

ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

1.3.6 TOTAL LEAD CONTENT TEST: SUBSTRATE

Requirement:  As per ASTM F963-11 Clause 4.3.5.2 (2) (a) requirement, lead content in the materials
under test shall not exceed of 100ppm.

Test method: CPSC-CH-E1001-8.3 Standard operating procedure for determining total Lead (Pb) in

metal;
CPSC-CH-E1002-8.3 Standard operating procedure for determining total Lead (Pb) in
non-metal
Results:
Sample 14 Sample 16 Sample 21/22 Sample 23/24/25
Total Lead <10.0 <10.0 <10.0 <10.0

Sample 26/27/28 Sample 29/30 Sample 31 Sample 32
Total Lead <10.0 <10.0 <10.0 <10.0

Sample 34 Sample 35 Sample 36
Total Lead 20.8 35.5 <10.0

All concentrations expressed in milligrams per kilogram
"<" means "less than"
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS
1.3.7 TOTAL LEAD CONTENT TEST: SUBSTRATE

Requirement: The submitted samples must meet the Total Lead Limit of 100ppm as per Consumer
Product Safety Improvement Act of 2008

Test method: CPSC-CH-E1001-8.3 Standard operating procedure for determining total Lead (Pb) in
metal children’s product (including children’s metal jewelry);
CPSC-CH-E1002-8.3 Standard operating procedure for determining total Lead (Pb) in
non-metal children’s products.

Results:
Sample 14 Sample 16 Sample 21/22 Sample 23/24/25
Total Lead <10.0 <10.0 <10.0 <10.0

Sample 26/27/28 Sample 29/30 Sample 31 Sample 32
Total Lead <10.0 <10.0 <10.0 <10.0

Sample 34 Sample 35 Sample 36
Total Lead 20.8 35.5 <10.0

All concentrations expressed in milligrams per kilogram
"<" means "less than"
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS
1.3.8 TOTAL PHTHALATE TEST
Requirement . DEHP, DBP or BBP content shall not be more than 0.1% by weight in toys and
childcare article.
DINP, DIDP or DNOP content shall not be more than 0.1% by weight in toys and
childcare article which can be placed in the mouth by children.

Test Method . CPSC-CH-C1001-09.3, Standard operating procedure for determination of

phthalates.
Results
Sample ID Plasticiser Values (w/w)

DBP BBP DEHP DNOP DINP DIDP
Sample 2 ND ND ND ND ND ND
Sample 3 ND ND ND ND ND ND
Sample 4 ND ND ND ND ND ND
Sample 5 ND ND ND ND ND ND
Sample 6 ND ND ND ND ND ND
Sample 7 ND ND ND ND ND ND
Sample 8 ND ND ND ND ND ND
Sample 9 ND ND ND ND ND ND
Sample 10 ND ND ND ND ND ND
Sample 11 ND ND ND ND ND ND
Sample 12 ND ND ND ND ND ND
Sample 13 ND ND ND ND ND ND
Sample 16 ND ND ND ND ND ND
Sample 31 ND ND ND ND ND ND

Remarks: 1) Detection Limit for each phthalate = 0.005%
2) ND= not detected

Key . DBP = Di-butyl phthalate DEHP = Di (2-Ethylhexyl) phthalate
BBP = Benzyl butyl phthalate DINP = Di-“isonomy” phthalate
DIDP = Di-“isodecyl” phthalate DNOP = Di -n-octal phthalate
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705

ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

2. CANADA

2.1  MECHANICAL AND PHYSICAL TEST

AS PER CANADA TOYS REGULATIONS, SOR/2011-17

The following clauses are identified to be applicable:
Age grading for testing : Ages 3+

Samples Quantity : 10 style (s) x 1 piece(s)

Clause Test Items Assessment
4 Packaging P

Mechanical Hazard

8 Exposed Metal Edges P

9 Ends P

10 Exposed Plastic Parts P

11 Exposed Wooden Surfaces, Edges And Corners P

13 Fasteners P

Remark: P = Pass
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705

ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

2.2 FLAMMABILITY TEST

2.2.1 AS PER CANADA TOYS REGULATIONS SOR/2011-17 SECTION 21
(CELLULOSE NITRATE AND CELLULOID)

Requirement: Celluloid (cellulose nitrate) and materials with the same behaviour in fire
(except when used in varnish or paint) shall not be used in the manufacture of toys.

Results: The submitted sample(s) complied with this requirement.
2.2.2 FLAMMABILITY REQUIREMENT FOR TEXTILE FIBRES: SOR/2011-22

Key to sample(s):

Sample 1
Sample 2
Sample 3

Beige fabric with red/green/blue printings
Green fabric
Beige fabric

Sample: 1, 2, 3

Rate of Burning(second) Requirement
Original After 1

[v]DryClean [+]Wash

Plain Surface Specimen 1) IBE 1) IBE
2) IBE 2) IBE
3) IBE 3) IBE Greater than
4) IBE 4) IBE 3.5 seconds
5) IBE 5) IBE

Average

Code Description: IBE = Ignited But Extinguished

TEST RESULT: PASS
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705

ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

2.3 CHEMICAL TESTS:

2.3.1 HEAVY METAL CONTENT TEST :CANADA TOYS REGULATION SOR/2011-17

Requirement . Surface coating applied to Toys shall comply with heavy metal requirement as

below table.

Results:

Total Total Soluble Soluble Soluble Soluble Soluble
Elements Lead Mercury  Antimony Arsenic Barium  Cadmium  Selenium
Limits <90 None < 1000 <1000 <1000 <1000 <1000
Sample 2 <10.0 **N/D <50.0 <50.0 <50.0 <50.0 <50.0
Sample 3 <10.0 **N/D <50.0 <50.0 <50.0 <50.0 <50.0
Sample 4 <10.0 **N/D <50.0 <50.0 <50.0 <50.0 <50.0
Sample 5 <10.0 **N/D <50.0 <50.0 <50.0 <50.0 <50.0
Sample 6 <10.0 **N/D <50.0 <50.0 <50.0 <50.0 <50.0
Sample 7 21.9 **N/D <50.0 <50.0 <50.0 <50.0 <50.0
Sample 8 <10.0 **N/D <50.0 <50.0 <50.0 <50.0 <50.0
Sample 9 <10.0 **N/D <50.0 <50.0 <50.0 <50.0 <50.0
Sample 10 <10.0 **N/D <50.0 <50.0 <50.0 <50.0 <50.0
Sample 11 <10.0 **N/D <50.0 <50.0 <50.0 <50.0 <50.0
Sample 12 <10.0 **N/D <50.0 <50.0 <50.0 <50.0 <50.0
Sample 13 <10.0 **N/D <50.0 <50.0 <50.0 <50.0 <50.0

All concentrations expressed in milligrams per kilogram
“<”” means “less than”
“N/D” means “None Detected”
**Detection Limit is 10.0 milligrams per kilogram.
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

2.3.2 LEAD CONTENT IN PRODUCTS CONTACT WITH MOUTH

Criteria: The submitted sample shall meet Canada Consumer products containing lead (contact with
mouth) regulation and shall not contain total lead content greater than 90 mg/Kg,

Method: Reference to Canada Product safety reference manual, Book 5, Part B, Method C-02.3
Determination for total lead in polyvinyl by closed-vessel microwave digestion and following
by Atomic Absorption Spectrometry (AAS) analysis.

Results:
Sample 1 Sample 2 Sample 3 Sample 4 Sample 5
Total Lead <10.0 <10.0 <10.0 <10.0 <10.0
Sample 6 Sample 7 Sample 8 Sample 9 Sample 10
Total Lead <10.0 21.9 <10.0 <10.0 <10.0
Sample 11 Sample 12 Sample 13 Sample 14 Sample 15
Total Lead <10.0 <10.0 <10.0 <10.0 <10.0
Sample 16 Sample 20 Sample 21/22 Sample 23/24/25
Total Lead <10.0 <10.0 <10.0 <10.0
Sample 26/27/28 Sample 29/30 Sample 31 Sample 32
Total Lead <10.0 <10.0 <10.0 <10.0
Sample 34 Sample 35 Sample 36 Sample 39
Total Lead 20.8 35.5 <10.0 <10.0
Sample 40/41/42 Sample 43/48/37 Sample 44/38
Total Lead <10.0 <10.0 <10.0

All concentrations expressed in milligrams per kilogram
"<" means "less than"
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS
2.3.3 CHEMICAL TESTS:

TOTAL PHTHALATE TEST: CLIENT’S REQUIREMENT WITH REFERENCE TO CANADA
PHTHALATES REGULATION SOR/2010-298

Requirement : Thevinyl in a toy or childcare article must contain not more than 1,000 mg/kg of
DEHP, DBP, or BBP.
The vinyl in any part of a toy or childcare article that can, in a reasonably
foreseeable manner, be placed in the mouth of a child under four years of age must
contain not more than 1,000 mg/kg of DINP, DIDP, or DNOP.

Method . C-34
Results :
Sample ID Plasticiser Values (w/w)

DBP BBP DEHP DNOP DINP DIDP
Sample 2 ND ND ND ND ND ND
Sample 3 ND ND ND ND ND ND
Sample 4 ND ND ND ND ND ND
Sample 5 ND ND ND ND ND ND
Sample 6 ND ND ND ND ND ND
Sample 7 ND ND ND ND ND ND
Sample 8 ND ND ND ND ND ND
Sample 9 ND ND ND ND ND ND
Sample 10 ND ND ND ND ND ND
Sample 11 ND ND ND ND ND ND
Sample 12 ND ND ND ND ND ND
Sample 13 ND ND ND ND ND ND
Sample 16 ND ND ND ND ND ND
Sample 31 ND ND ND ND ND ND

Remarks: 1) Detection Limit for each phthalate = 0.005%
2) ND= not detected

Key : DBP = Dibutyl Phthalate DEHP = Di (2-Ethylhexyl) Phthalate
BBP = Benzyl butyl Phthalate DINP = Di-“isononyl” phthalate
DIDP = Di-“isodecyl” phthalate DNOP = Di -n-octyl phthalate
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS
3. AUSTRALIA
3.1 MECHANICAL AND PHYSICAL TEST

AS PER INTERNATIONAL STANDARD ON SAFETY OF TOYS AS/NZS ISO 8124.1:2013 SAFETY
ASPECTS RELATED TO MECHANICAL AND PHYSICAL PROPERTIES.

The following clauses are identified to be applicable:

Age grading for testing : Ages 3+

Samples Quantity : 10 style (s) x 1 piece(s)
1 piece - Shape, size and strength of certain toys ; Safety labelling
guidelines and manufacturer’s markings [Second Submission Sample]

Clause Test Items Assessment
4.1 Normal use P
4.2 Reasonably foreseeable abuse P
4.3 Material P
4.5 Shape, size and strength of certain toys P
4.6 Edges P
4.7 Points P
4.10 Plastic film or plastic bags in packaging and in toys P
ANNEX B Safety labelling guidelines and manufacturer’s markings P

Remark: P = Pass
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS
3.2 FLAMMABILITY TEST

AS PER AUSTRALIAN / NEW ZEALAND STANDARD AS/NZS 1SO 8124-2:2009

FLAMMABILITY TEST

The following clauses are identified to be applicable:

Age grading for testing © Ages 3+

Samples Quantity : 10 style (s) x 1 piece(s)

Clause(s) Test Items Assessment

4.1* General P

Remark: P = Pass

* = Test result on surface flash flammability test on pile fabric was not included. Please refer to the next
test item.

Section 4.1 General Requirement (Surface flash)

Key to sample(s)

Sample 1 = Brown plush

Requirement: Pile surface shall not produce surface flash on the approach of a flame.
Results: The submitted sample(s) complied with this requirement.
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS
3.3 CHEMICAL TESTS:

3.3.1 MIGRATION OF CERTAIN ELEMENTS : AZ/NZS ISO 8124.3:2012

Results:

Elements Antimony  Arsenic Barium  Cadmium Chromium Lead Mercury Selenium
Limits <60 <25 <1000 <75 <60 <90 <60 <500
Sample 2 <6.0 <25 <6.0 <6.0 <6.0 6.0 <6.0 <6.0
Sample 3 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 4 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 5 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 6 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 7 <6.0 <2.5 <6.0 <6.0 <6.0 75 <6.0 <6.0
Sample 8 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 9 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 10 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 11 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 12 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 13 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 14 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 15 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 16 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 21 <6.0 <25 27.5 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 22 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 23 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 24 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 25 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 26 <6.0 <25 7.5 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 27 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 28 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 29 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 30 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 31 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 33 <6.0 <25 6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 36 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 37 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 38 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 39 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 40 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

Results:

Elements Antimony  Arsenic Barium  Cadmium Chromium Lead Mercury Selenium
Limits <60 <25 <1000 <75 <60 <90 <60 <500
Sample 41 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 42 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 43 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 44 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 45 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 46 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 47 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0
Sample 48 <6.0 <25 <6.0 <6.0 <6.0 <6.0 <6.0 <6.0

Remark:
1.  Method for determination of each soluble element present
a) Antimony, Arsenic, Barium, Cadmium, Chromium, Lead, Mercury and Selenium are
determined by Inductively Coupled Plasma Optical Emission Spectroscopy.
2. For sample 31 and 45, the samples weight used was 0.0275 and 0.0696 gram per piece respectively.
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS
3.3.2 DEHP Content

Criteria: Commonwealth of Australia Trade Practices Act 1974, Consumer Protection Notice No 6 of
2010 Special Gazette No S 19 (2 March 2010)

Method: CPSC-CH-C1001-09.3, Standard operating procedure for determination of phthalates.

Results:

Limit Sample 2 Sample 3 Sample 4 Sample 5
Di (2-Ethylhexyl) Phthalate 1% ND ND ND ND
(DEHP)

Limit Sample 6 Sample 7 Sample 8 Sample 9
Di (2-Ethylhexyl) Phthalate 1% ND ND ND ND
(DEHP)

Limit Sample 10 Sample 11 Sample 12 Sample 13
Di (2-Ethylhexyl) Phthalate 1% ND ND ND ND
(DEHP)

Limit Sample 16 Sample 21/22 Sample 23/24/25
Di (2-Ethylhexyl) Phthalate 1% ND ND ND

(DEHP)

Limit Sample 26/27/28 Sample 29/30
Di (2-Ethylhexyl) Phthalate 1% ND 0.020%
(DEHP)

Remarks: 1) Detection Limit for each phthalate = 0.005%
2) ND= not detected
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TEST REPORT

CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS
4, EU
4.1 MECHANICAL AND PHYSICAL TEST
AS PER EUROPEAN STANDARDS ON SAFETY OF TOYS EN 71-1: 2014

The following clauses are identified to be applicable:

Age grading for testing : Ages 3+

Samples Quantity . 10 style (s) x 1 piece(s)
1 piece - Warnings, markings and instructions for use; General;
Warning on toys not intended for children under 36 months
[Second Submission Sample]

Clause Test Items Assessment
4.1 Material Cleanliness P
4.2 Assembly P
4.4 Toy bags P
4.7 Edges P
4.8 Points And Metallic Wires P
4.22 Small balls P
7 Warnings, markings and instructions for use P
7.1 General P
7.2 Warning on toys not intended for children under 36 months P

Remark: P = Pass
Warnings and safety instructions shall be written in the languages easily understood by consumers of the
country in which the toy is to be sold. Only English version was reviewed.
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS
42 FLAMMABILITY TEST

AS PER EUROPEAN STANDARDS ON SAFETY OF TOYS EN71-2:2011+A1:2014

The following clauses are identified to be applicable:

Age grading for testing © Ages 3+

Samples Quantity : 10 style (s) x 1 piece(s)

Clause(s) Test Items Assessment
4.1* General-Celluloid requirement P

Remark: P = Pass

* = Test result of surface flash flammability test on pile fabric shall refer to the next test item.

FLAMMABILITY TEST TO EN 71-2:2011 + A1:2014 CLAUSE 4.1 GENERAL REQUIREMENT
(SURFACE FLASH)

Key to sample(s)

Sample 1 = Brown plush

Requirement: Material with a pile surface which produce surface flash when a flame is applied to
the tested material under the conditions described in Clause 5.5.1 and 5.5.2. Piled
surfaces showing no momentary area of flame over the area of the piled surface
remote from the test flame are considered to meet this requirement.

Results: The submitted sample(s) complied with this requirement.
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705

ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

43 CHEMICAL TESTS:

43.1 ELEMENTS MIGRATION WITH REFERENCE TO 2009/48/EC AND ITS AMENDMENT

Test Method: EN71-3: 2013+A1:2014 Migration of certain elements

Results:
Elements® Limits Sample 2 Sample 3 Sample 4 Sample 5 Sample 6
(Scraped off material)

Antimony 560 <5.0 <5.0 <5.0 <5.0 <5.0
Arsenic 47 <2.5 <2.5 <2.5 <25 <25
Barium 18750 <5.0 <5.0 <5.0 <5.0 <5.0
Cadmium 17 <5.0 <5.0 <5.0 <5.0 <5.0
Chromium 1112 460 <0.2 <0.2 <0.2 <0.2 <0.2
Chromium V12 0.2 <0.2* <0.2* <0.2* <0.2% <0.2%

Lead 160 6.0 <5.0 <5.0 <5.0 <5.0
Mercury 94 <5.0 <5.0 <5.0 <5.0 <5.0
Selenium 460 <5.0 <5.0 <5.0 <5.0 <5.0
Aluminum 70,000 <50 <50 70.0 <50 <50
Boron 15,000 <50 <50 <50 <50 <50
Cobalt 130 <5.0 <5.0 <5.0 <5.0 <5.0
Copper 7700 <50 <50 <50 <50 <50
Manganese 15,000 <5.0 <5.0 <5.0 <5.0 <5.0
Nickel 930 <5.0 <5.0 <5.0 <5.0 <5.0
Strontium 56,000 <5.0 <5.0 <5.0 <5.0 <5.0
Tin 180,000 <4.0 <4.0 <4.0 <4.0 <4.0
Organic Tin® 12 - - - - -
(Expressed as

TBT)

Zinc 46,000 5850.0 6750.0 5300.0 6650.0 6500.0
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

Results:
Elements® Limits Sample 7 Sample 8 Sample 9 Sample 10  Sample 11
(Scraped off material)

Antimony 560 <5.0 <5.0 <5.0 <5.0 <5.0
Arsenic 47 <2.5 <25 <25 <25 <25
Barium 18750 <5.0 <5.0 <5.0 <5.0 <5.0
Cadmium 17 <5.0 <5.0 <5.0 <5.0 <5.0
Chromium 1112 460 <0.2 <0.2 <0.2 <0.2 <0.2
Chromium V12 0.2 <0.2* <0.2* <0.2* <0.2% <0.2%
Lead 160 7.5 <5.0 <5.0 <5.0 <5.0
Mercury 94 <5.0 <5.0 <5.0 <5.0 <5.0
Selenium 460 <5.0 <5.0 <5.0 <5.0 <5.0

Aluminum 70,000 <50 <50 <50 65.0 <50
Boron 15,000 <50 <50 <50 <50 <50
Caobalt 130 <5.0 <5.0 <5.0 <5.0 <5.0
Copper 7700 <50 <50 <50 <50 <50
Manganese 15,000 <5.0 <5.0 <5.0 <5.0 <5.0
Nickel 930 <5.0 <5.0 <5.0 <5.0 <5.0
Strontium 56,000 <5.0 <5.0 <5.0 <5.0 <5.0
Tin 180,000 <4.0 <4.0 <4.0 <4.0 <4.0
Organic Tin® 12 - - - - -
(Expressed as

TBT)

Zinc 46,000 6400.0 6300.0 6700.0 6100.0 5550.0
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

Results:
Elements® Limits Sample 12 Sample 13 Sample 14 Sample 15 Sample 16
(Scraped off material)

Antimony 560 <5.0 <5.0 <5.0 <5.0 <5.0
Arsenic 47 <2.5 <25 <25 <25 <25
Barium 18750 <5.0 <5.0 <5.0 <5.0 <5.0
Cadmium 17 <5.0 <5.0 <5.0 <5.0 <5.0
Chromium 1112 460 <0.2 <0.2 <0.2 <0.2 <0.2
Chromium V12 0.2 <0.2* <0.2* <0.2* <0.2% <0.2%
Lead 160 <5.0 <5.0 <5.0 <5.0 <5.0
Mercury 94 <5.0 <5.0 <5.0 <5.0 <5.0
Selenium 460 <5.0 <5.0 <5.0 <5.0 <5.0
Aluminum 70,000 <50 <50 <50 <50 660.0
Boron 15,000 <50 <50 <50 <50 <50

Caobalt 130 <5.0 <5.0 <5.0 <5.0 <5.0
Copper 7700 <50 <50 <50 <50 <50
Manganese 15,000 <5.0 <5.0 <5.0 <5.0 5.0
Nickel 930 <5.0 <5.0 <5.0 <5.0 <5.0
Strontium 56,000 <5.0 <5.0 8.5 <5.0 20.5
Tin 180,000 <4.0 <4.0 <4.0 <4.0 <4.0
Organic Tin® 12 - - - - -
(Expressed as

TBT)

Zinc 46,000 5800.0 5250.0 <50 <50 <50
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

Results:
Elements® Limits Sample 17 Sample 18 Sample 19 Sample21  Sample 22
(Scraped off material)

Antimony 560 55 <5.0 <5.0 <5.0 <5.0
Arsenic 47 <2.5 <25 <25 <25 <25
Barium 18750 <5.0 <5.0 <5.0 27.5 <5.0
Cadmium 17 <5.0 <5.0 <5.0 <5.0 <5.0
Chromium 1112 460 0.445 0.225 0.210 1.480 2.610
Chromium V12 0.2 <0.2 <0.2 <0.2 <0.2 <0.2
Lead 160 <5.0 <5.0 <5.0 <5.0 <5.0
Mercury 94 <5.0 <5.0 <5.0 <5.0 <5.0
Selenium 460 <5.0 <5.0 <5.0 <5.0 <5.0
Aluminum 70,000 <50 <50 <50 <50 <50
Boron 15,000 <50 <50 <50 <50 <50

Caobalt 130 <5.0 <5.0 <5.0 <5.0 <5.0
Copper 7700 <50 <50 <50 <50 <50
Manganese 15,000 <5.0 <5.0 <5.0 <5.0 <5.0
Nickel 930 <5.0 <5.0 <5.0 <5.0 <5.0
Strontium 56,000 <5.0 <5.0 <5.0 <5.0 <5.0
Tin 180,000 <4.0 <4.0 <4.0 <4.0 <4.0
Organic Tin® 12 - - - - -
(Expressed as

TBT)

Zinc 46,000 <50 <50 <50 <50 <50
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

Results:
Elements® Limits Sample23 Sample24 Sample25 Sample26  Sample 27
(Scraped off material)

Antimony 560 <5.0 <5.0 <5.0 <5.0 <5.0
Arsenic 47 <2.5 <25 <25 <25 <25
Barium 18750 <5.0 <5.0 <5.0 7.5 <5.0
Cadmium 17 <5.0 <5.0 <5.0 <5.0 <5.0
Chromium 1112 460 0.365 0.225 <0.2 <0.2 <0.2
Chromium V12 0.2 <0.2 <0.2 <0.2% <0.2% <0.2%
Lead 160 <5.0 <5.0 <5.0 <5.0 <5.0
Mercury 94 <5.0 <5.0 <5.0 <5.0 <5.0
Selenium 460 <5.0 <5.0 <5.0 <5.0 <5.0
Aluminum 70,000 <50 <50 <50 <50 <50
Boron 15,000 <50 <50 <50 <50 <50

Caobalt 130 <5.0 <5.0 <5.0 <5.0 <5.0
Copper 7700 <50 <50 <50 <50 <50
Manganese 15,000 <5.0 <5.0 <5.0 <5.0 <5.0
Nickel 930 <5.0 <5.0 <5.0 <5.0 <5.0
Strontium 56,000 <5.0 <5.0 <5.0 <5.0 <5.0
Tin 180,000 <4.0 <4.0 <4.0 <4.0 <4.0
Organic Tin® 12 - - - - -
(Expressed as

TBT)

Zinc 46,000 <50 <50 <50 <50 <50
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

Results:
Elements® Limits Sample28 Sample29 Sample30 Sample31 Sample 33
(Scraped off material)

Antimony 560 <5.0 <5.0 <5.0 <5.0 <5.0
Arsenic 47 <2.5 <25 <25 <25 <25
Barium 18750 <5.0 <5.0 <5.0 <5.0 6.0
Cadmium 17 <5.0 <5.0 <5.0 <5.0 <5.0
Chromium 1112 460 <0.2 <0.2 <0.2 <0.2 <0.2
Chromium V12 0.2 <0.2* <0.2* <0.2* <0.2% <0.2%
Lead 160 <5.0 <5.0 <5.0 <5.0 <5.0
Mercury 94 <5.0 <5.0 <5.0 <5.0 <5.0
Selenium 460 <5.0 <5.0 <5.0 <5.0 <5.0
Aluminum 70,000 <50 <50 <50 <50 <50

Boron 15,000 <50 <50 <50 <50 <50
Caobalt 130 <5.0 <5.0 <5.0 <5.0 <5.0
Copper 7700 <50 <50 <50 <50 <50
Manganese 15,000 <5.0 <5.0 <5.0 <5.0 <5.0
Nickel 930 <5.0 <5.0 <5.0 <5.0 <5.0
Strontium 56,000 <5.0 <5.0 <5.0 <5.0 7.0
Tin 180,000 <4.0 <4.0 <4.0 <4.0 <4.0
Organic Tin® 12 - - - - -
(Expressed as

TBT)

Zinc 46,000 <50 <50 <50 <50 <50
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

Results:
Elements® Limits Sample36 Sample37 Sample38 Sample39 Sample 40
(Scraped off material)

Antimony 560 <5.0 <5.0 <5.0 <5.0 <5.0
Arsenic 47 <2.5 <25 <25 <25 <25
Barium 18750 <5.0 <5.0 <5.0 <5.0 <5.0
Cadmium 17 <5.0 <5.0 <5.0 <5.0 <5.0
Chromium 1112 460 <0.2 24.585 <0.2 <0.2 <0.2
Chromium V12 0.2 <0.2* <0.2 <0.2* <0.2% <0.2%
Lead 160 <5.0 <5.0 <5.0 <5.0 <5.0
Mercury 94 <5.0 <5.0 <5.0 <5.0 <5.0
Selenium 460 <5.0 <5.0 <5.0 <5.0 <5.0
Aluminum 70,000 <50 <50 <50 <50 <50
Boron 15,000 <50 <50 <50 <50 <50

Caobalt 130 <5.0 <5.0 <5.0 <5.0 <5.0
Copper 7700 <50 <50 <50 <50 <50
Manganese 15,000 <5.0 <5.0 <5.0 <5.0 <5.0
Nickel 930 <5.0 <5.0 <5.0 <5.0 <5.0
Strontium 56,000 <5.0 <5.0 <5.0 <5.0 <5.0
Tin 180,000 <4.0 <4.0 <4.0 <4.0 <4.0
Organic Tin® 12 - - - - -
(Expressed as

TBT)

Zinc 46,000 <50 <50 <50 <50 <50
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

Results:
Elements® Limits Sample4l Sample42 Sample43 Sample44  Sample 45
(Scraped off material)

Antimony 560 <5.0 <5.0 <5.0 <5.0 <5.0
Arsenic 47 <2.5 <25 <25 <25 <25
Barium 18750 <5.0 <5.0 <5.0 <5.0 <5.0
Cadmium 17 <5.0 <5.0 <5.0 <5.0 <5.0
Chromium 1112 460 0.215 <0.2 <0.2 <0.2 <0.2
Chromium V12 0.2 <0.2 <0.2* <0.2* <0.2% <0.2%
Lead 160 <5.0 <5.0 <5.0 <5.0 <5.0
Mercury 94 <5.0 <5.0 <5.0 <5.0 <5.0
Selenium 460 <5.0 <5.0 <5.0 <5.0 <5.0
Aluminum 70,000 <50 <50 <50 <50 <50
Boron 15,000 <50 <50 <50 <50 <50

Caobalt 130 <5.0 <5.0 <5.0 <5.0 <5.0
Copper 7700 <50 <50 <50 <50 <50
Manganese 15,000 <5.0 <5.0 <5.0 <5.0 <5.0
Nickel 930 <5.0 <5.0 <5.0 <5.0 <5.0
Strontium 56,000 <5.0 <5.0 <5.0 <5.0 <5.0
Tin 180,000 <4.0 <4.0 <4.0 <4.0 <4.0
Organic Tin® 12 - - - - -
(Expressed as

TBT)

Zinc 46,000 <50 <50 <50 <50 <50
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

Results:
Elements® Limits Sample46 Sample 47  Sample 48
(Scraped off material)

Antimony 560 <5.0 <5.0 <5.0
Arsenic 47 <2.5 <2.5 <2.5
Barium 18750 <5.0 <5.0 <5.0
Cadmium 17 <5.0 <5.0 <5.0
Chromium 1112 460 <0.2 0.225 <0.2
Chromium VI? 0.2 <0.2* <0.2 <0.2*
Lead 160 <5.0 <5.0 <5.0
Mercury 94 <5.0 <5.0 <5.0
Selenium 460 <5.0 <5.0 <5.0
Aluminum 70,000 <50 <50 <50
Boron 15,000 <50 <50 <50

Caobalt 130 <5.0 <5.0 <5.0
Copper 7700 <50 <50 <50
Manganese 15,000 <5.0 <5.0 <5.0
Nickel 930 <5.0 <5.0 <5.0
Strontium 56,000 <5.0 <5.0 <5.0
Tin 180,000 <4.0 <4.0 <4.0
Organic Tin® 12 - - -
(Expressed as

TBT)

Zinc 46,000 <50 <50 <50

All concentrations expressed in milligrams per kilogram
"<" means "less than"
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS
REMARK:

1. Heavy Metals Content are Determined by ICP-MS (Induced Couple Plasma Mass Spectrometry) /
ICP-OES (Induced Couple Plasma Optical Emission Spectroscopy)

2. If the chromium content of the tested sample does not exceed the limits of chromium 111 and/or
chromium VI, it is deemed to comply on the respective migration requirements of chromium I11
and/or chromium VI under 2009/48/EC. Otherwise, the compliance on the migration requirements of
the individual chromium 111 and/or chromium V1 should be confirmed by further speciation
techniques.

# : The chromium VI content is determined by LC-ICP-MS

3. If the Organic Tin content of the tested sample projected by the tin content does not exceed the limit

of organotin, it is deemed to comply on the respective migration requirement of Organic Tin under

2009/48/EC and market with “- -*. Otherwise, the compliance on the migration requirement of

Organic Tin is confirmed by GCMS analysis with derivatisation

A : Chromium VI data is based on total Chromium

For sample 17, 18, 19, 31 and 45, the samples weight used was 0.0697, 0.0659, 0.0585, 0.0275 and

0.0696 gram per piece respectively.

ok
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

4.3.2 TOTAL CADMIUM CONTENT AND EUROPEAN REACH REGULATION ANNEX XVII:
MICROWAVE DIGESTION AND DETECTED WITH AAS/ICP

Results:
Element Total Cadmium
Limit <100
Sample 2 <5.0
Sample 3 <5.0
Sample 4 <5.0
Sample 5 <5.0
Sample 6 <5.0
Sample 7 <5.0
Sample 8 <5.0
Sample 9 <5.0
Sample 10 <5.0
Sample 11 <5.0
Sample 12 <5.0
Sample 13 <5.0
Sample 16 <5.0
Sample 21/22 <5.0
Sample 23/24/25 <5.0
Sample 26/27/28 <5.0
Sample 29/30 <5.0
Sample 31 <5.0

All concentrations expressed in milligrams per kilogram
"<" means "less than"
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

4.3.3 TOTAL PHTHALATE TEST AND EUROPEAN REACH REGULATION ANNEX XVII
Test Method : EN14372: 2004

Requirement . DEHP, DBP & BBP content shall not be more than 0.1% by weight in toys and
children article.
DINP, DIDP & DNOP content shall not be more than 0.1% by weight in toys and
children article that can be placed in the mouth by children.

Results
Sample ID Plasticiser Values (w/w)
DBP BBP DEHP DNOP DINP DIDP

Sample 2 ND ND ND ND ND ND
Sample 3 ND ND ND ND ND ND
Sample 4 ND ND ND ND ND ND
Sample 5 ND ND ND ND ND ND
Sample 6 ND ND ND ND ND ND
Sample 7 ND ND ND ND ND ND
Sample 8 ND ND ND ND ND ND
Sample 9 ND ND ND ND ND ND
Sample 10 ND ND ND ND ND ND
Sample 11 ND ND ND ND ND ND
Sample 12 ND ND ND ND ND ND
Sample 13 ND ND ND ND ND ND
Sample 16 ND ND ND ND ND ND
Sample 21/22 ND ND ND ND ND ND
Sample 23/24/25 ND ND ND ND ND ND
Sample 26/27/28 ND ND ND ND ND ND
Sample 29/30 0.020% ND 0.020% ND ND ND
Sample 31 ND ND ND ND ND ND

Remarks: 1) Detection Limit for each phthalate = 0.005%
2) ND = not detected

Key : DBP = Di-butyl phthalate DNOP = Di-n-octyl phthalate
BBP = Butyl-benzyl phthalate DINP = Di-iso-nonyl phthalate
DEHP = Di-(2-ethyl-hexyl) phthalate DIDP = Di-iso-decyl phthalate
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS
434 AZO DYES TEST AND EUROPEAN REACH REGULATION ANNEX XVII

TEST(S) CONDUCTED :

TEST METHOD ACCORDING TO THE OFFICIAL TEST PROCEDURES EN 14362-1:2012 FOR
TEXTILE, EN ISO 17234-1:2010 FOR LEATHER MATERIALS. THE PRESENCE OF 4-
AMINOAZOBENZENE IS DETERMINED BY EN 14362-3:2012 FOR TEXTILE, EN 1SO 17234-
2:2011 FOR LEATHER MATERIALS. REMOVAL OF FAT BY N-HEXANE (IN CASE OF
LEATHER), TREATMENT WITH CITRIC BUFFER, REDUCTIVE CLEAVAGE WITH SODIUM
DITHIONITE, EXTRACTION WITH ETHER, DETECTION BY GC/MS AND/OR HPLC/DAD.
(DETECTION LIMIT: 5mg/kg)

LIST OF AROMATIC AMINES

(DETECTION LIMIT : 5mg/kg)

01 BENZIDINE 13 3,3-DIMETHYL-4,4’-
DIAMINODIPHENYLMETHANE

02 4-AMINODIPHENYL 14 P-CRESIDINE

03 4-CHLORO-O-TOLUIDINE 15 4,4’ -METHYLENE-BIS-(2-CHLOROANILINE)

04 2-NAPHTHYLAMINE 16  4,4-OXYDIANILINE

05 O-AMINOAZOTOLUENE 17 4,4 -THIODIANILINE

06 2-AMINO-4-NITROTOLUENE 18 O-TOLUIDINE

07 P-CHLOROANILINE 19  2,45-TRIMETHYLANILINE

08 2,4’-DIAMINOANISOLE 20  2,4-TOLUYLENEDIAMINE

09 4,4-DIAMINODIPHENYLMETHANE 21  O-ANISIDINE

10 3,3’-DICHLOROBENZIDINE 22 4-AMINOAZOBENZENE

11  3,3’-DIMETHOXYBENZIDINE
12 3,3’-DIMETHYLBENZIDINE

SAMPLE 1D TEST METHOD AMINE DETECTED RESULT
Sample 1 EN 14362-1:2012 NOT DETECTED PASS
Sample 20 EN 14362-1:2012 NOT DETECTED PASS
Sample 36 EN 14362-1:2012 NOT DETECTED PASS
Sample 40/41/42  EN 14362-1:2012 NOT DETECTED PASS
Sample 43/48/37  EN 14362-1:2012 NOT DETECTED PASS

NOTE : PASS
FAIL
LIMIT

LESS THAN OR EQUAL TO 30 mg/kg
MORE THAN 30 mg/kg
30 mg/kg (NOT APPLICABLE FOR COMBINE TEST)

*hkkkkkhkhhkkhkhkkhkkhkkhkkhkhkhkhkhhhkhkhhkhkhkkhkhkikhkikikk Page 38 Of 43 *kkkkkhkkhkkkkhkkhkkkhkhkhkhhkkhkhkkhkhhkhkkhhkhhhihkhikikk

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of UL VS Shanghai Limited Shenzhen Branch. (“UL VS”)

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL VS are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or
use of the UL VS’s name is permitted except by UL VS’s express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed
and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL VS do not relieve sellers / suppliers from their contractual
responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer’s right to claim against sellers / suppliers for compensation for any apparent and/or hidden
defects not detected during UL VS’s random inspection or testing or audit. The liability of UL VS to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and
whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited
to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service

SZ-FAF-001 (2013-04-10)

UL VS Shanghai Limited Shenzhen Branch WA AR (L) ARATRIS AR
3-4F Qingyi Supermask Photoelectricity Building, No.8 Langshan 2" Road, T ARERIITEE L X EHRE L X L~ 8 SRR AE=. Mm%
North High-Tech Industrial Park, Nanshan District, Shenzhen, P.R. China B (T): 755-26018600 / f5E (F): 755-26018626 / MHk(W): UL.com/Consumer-products



Wi,

S S EA T
SN A &
= BRI

CNAS :»
il TESTING
NN
ALBNS el cnnsiing
Tk

mmy

&%

TEST REPORT

CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

INTERPRETATION OF TEST RESULTS:

1. IN THE CASE OF LEVELS PER AMINE COMPONENT<= 25 mg/kg: NOT DETECTED.
ACCORDING TO THE ANALYSIS AS CARRIED OUT, AZO COLOURANTS BANNED
UNDER THE ORDINANCE ON COMMODITIES WERE NOT DETECTED IN THE
ARTICLES SUBMITTED.

2. IN THE CASE OF LEVELS PER AMINE COMPONENT > 30 mg/kg. THE ANALYSIS
RESULT SUGGESTS THAT THE ARTICLE SUBMITTED HAS BEEN MANUFACTURED
OR TREATED BY USING AZO COLOURANTS BANNED UNDER THE ORDINANCE ON
COMMODITIES.

3. IN CASE OF A RESULT BETWEEN 25 AND 30 mg/kg. WE REMARK THAT DUE TO
CUSTOMER SPECIFICATION, THESE MEASUREMENT VALUES REPRESENT A BORDER
LINE CASE.
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TEST REPORT

CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

Key to sample(s):

Sample 1 = Dark green cord with blue fabric and brown plush (storage bag of ME03997&
ME03980)

Sample 2 = Bright red coating (A1Y)(logo of all styles except ME04086, blocks of ME04000&
ME03980& ME03997)

Sample 3 = Orange coating (A2Y)(blocks of ME04000& ME03980)

Sample 4 = Light yellow coating (A3)(blocks of MEO4000& ME03980& MEQ03997)

Sample 5 = Light green coating (A4Y)(blocks of ME04000)

Sample 6 = Dark green coating (A5Y)(logo of all styles except ME04086, blocks of ME04000&
ME03980& ME03997)

Sample 7 = Dark blue coating (A7Y)(logo of all styles except ME04086, blocks of ME04000&
ME03980& MEQ3997, pattern on board of ME05342)

Sample 8 = Light blue coating (A8Y)(blocks of ME03980)

Sample 9 = Purple coating (A11Y)(blocks of ME03980)

Sample 10 = Pink coating (A13Y)(blocks of ME03980)

Sample 11 = White coating (A16Y)(blocks of ME04000)

Sample 12 = Black coating (A19Y)(blocks of ME04000)

Sample 13 = Clear lacquer (A21Y)(box of all styles except ME04086, blocks of all styles except
MEQ07308& ME08602& ME04055)

Sample 14 = Beige plywood excluding coatings (box of ME03997& ME03980& MEQ7308&
ME08602& MEO04055, bottom on box of ME05342& ME04000, board of
ME05342)

Sample 15 = Brown wood excluding coatings (blocks of all styles except ME04055)

Sample 16 = White paper card with transparent plastic film and inaccessible multicolor coatings
(card of ME03980& MEQ3997)

Sample 17 = Green thread (sewing thread on bag of ME04086)

Sample 18 = White thread (sewing thread on bag of ME04086& ME03997& ME03980)

Sample 19 = Bright green thread (thread on zipper teeth of bag of ME04086)

Sample 20 = Beige fabric with red/green/blue embroidery thread (cover on bag of ME04086)

Sample 21 = White plastic (blocks of ME04017)

Sample 22 = Transparent plastic with inaccessible silvery coating (blocks of ME04017&
ME04086)

Sample 23 = Clear plastic (end on cord of ME03980& ME03997)

Sample 24 = Clear yellow plastic (blocks of MEO7308& ME08602)

Sample 25 = Clear orange plastic (blocks of MEQ7308)

Sample 26 = Clear blue plastic (blocks of ME07308& ME08602)

Sample 27 = Clear green plastic (blocks of ME07308)
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TEST REPORT

CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

TEST RESULTS

Sample 28 = Clear purple plastic (blocks of MEQ7308)

Sample 29 = Clear red plastic (blocks of ME0Q7308& ME08602)

Sample 30 = Green plastic (zipper teeth on bag of ME04086)

Sample 31 = Transparent dry glue (joint on board& rod of ME05342)

Sample 32 = Silvery metal (screw of box of ME03980& ME03997& ME08602& ME07308&

ME04031& ME04055)

Sample 33 = Beige fabric (cover on bag of ME04086)

Sample 34 = Silvery metal (zipper head on bag of ME04086)

Sample 35 = Silvery metal (zipper puller on bag of ME04086)

Sample 36 = Beige fabric with red/green/blue printings (storage bag of ME03997& ME03980)

Sample 37 = Green fabric (body& handle on bag of ME04086)

Sample 38 = White non-woven (binding on bag of ME04086)

Sample 39 = White cord (string on board& rod of ME05342)

Sample 40 = Blue cord (string of ME03997& ME03980)

Sample 41 = Yellow cord (string of ME03997& ME03980)

Sample 42 = Green cord (string of ME03997& MEQ3980)

Sample 43 = Red cord (string of ME03997& MEQ03980)

Sample 44 = Dark green cord (storage bag of ME03997& ME03980)

Sample 45 = Green embroidery thread (logo on bag of ME04086)

Sample 46 = Red embroidery thread (logo on bag of ME04086)

Sample 47 = Blue embroidery thread (logo on bag of ME04086)

Sample 48 = Bright green fabric (zipper band on bag of ME04086)
Date(s) of test(s) conducted: December 27, 2016 to January 24, 2017

February 15, 2017 to February 15, 2017 [Second Submission Sample]
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

Product Photo:
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CLIENT: Carpenters Manufactory Limited REPORT NO:  C80131705
ADDRESS:  Huang Jin Ji Industrial Zone, Shang Jie Village, QiShi DATE: February 23, 2017
Town, DongGuan City, Guang Dong, China

Product Photo:

*kkkhkkkkk THE END *kkhkhkkkkk
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APPENDIX 1 - TERMS AND CONDITIONS OF SERVICE / fii#f— : BREFTIRIBAISK SR

UL VS Shanghai Limited.-Shenzher
HEAIHEFBIT ERR L) HIRAT

anch (UL VS") undertakes to provide services to its Customer subject to the terms and conditions contained herein.

3R] <205 ) ARERIELT B &k 5 (<R ) JEgeiRss .

The term of limitation of liability contained herein has been conspicuously marked to draw the attention of the Customer, the full and complete explanation of the wording and legal significance of this term have been made to the Customer by UL.V'S The Customer agrees that this term shall
be construed as a provision of the agreement between UL VS and itself, based on the full and complete understanding of the wording and legal significance of this term.

ZITRIANHT SR O T A SR BRRLME SR PO, I BANZ RSO TR RITEHR G 0 RO T S/ M e S R, O AP AR T AR RIS, XSO Rb i (D2 s I se 0, ZEEHERN b R O7 2R R %k R HOR 1 2305 Z I — A E «

COMPUTATION OF CHARGES AND PAYMENT
— PR

11 (a) Consulting time shall be charged on a daily basis.
T [ 2 LU g B
(b) Where the personnel of UL V'S are assigned by its Customer to any in-house projects, the Customer shall be billed on an hourly basis on the compensation rates of its personnel
SHZTTHN BRI TR IR AL AT POREIs H 7 24 N Sl et 5 A5 4 e SRl A 8t
12 Disbursements incurred on the Customer’s behalf such as expenditure for communications, transportation, travel, the purchase of any materials, tools, equipment, components or parts which are directly related to the service shall be billed at costs and shall include a reasonable
handling charge at the discretion of UL VS.
SN S IR AR F S G IR S EL A IR, 20 2R TASCAEGTSORE, TR Bt B rmse i, MR mmoritst, NS —El ol el G ETLE k.

13 Where in the opinion of UL V'S the services are time consuming entailing the use of special equipment and disbursements, the Customer shall be charged on an “equipment-hour” basis on the time spent.
2T FITIR RO R, B R IR L BT, 3 P fs BUBTE S ) et/ 7 RS 3 A

14 Payments shall be paid in RMB at its address or at such other address and in such manner as ULVS may from time to time specify. Payment made by post shall be at the risk of the Customer.
AL 27 2T AE R R A Y%?ﬁiﬁLhTubﬁNTMiuﬂﬁ At )y SR A T RICAF CAMBTF 7 2UfLEH e R4 ol )7 AR R o

15 The Customer during the of this Ag
VI AR A HAF Sy )

(a) to punctually pay all bilings rendered to the customer from time to time;
RN PRI SRR 7 B B4 D 2
unless otherwise agreed in writing, payment is to be made within 7 days from the date of Invoice or the date of the Debit Note ;
FRAESAH ML, ATk A2 A RS S 3B 25 1 7 K A it s
(c) where me Customer fails to pay within time, UL VS shall charge interest on overdue invoices at the rate of 2% per month or 24% per annum until payment, such interest to run from day to day and to accrue after as well as before any judgment and is to be compounded at monthly
interval
A5 7T‘ B, 2O R (RS S IUE ] 2% B 2400 LI T L, LA ATMA AR, % R LD RS ELAEAE T e BTN 2 R, IF LU ARG, i S RUARHT A A BRSOk THEL
(d) UL VS shall have a lien on any goods of the Customer until payment but the exercise of such lien shall not prevent interest continuing.
27 R B ) S RS A (B B AT R R R B L Ak 5T
16 If the Customer shall fail to pay UL VS for any reason under Clause 1.5 or if the Customer shall commit a breach of any of its obligation under this Agreement or if a receiver of the Customer is appointed or if any resolution or pefition to wind up the Customer’ % business shall be passed
or pre nled (except for the purpose of reconsiruction), UL VS may without prejudice to ts other righis either suspend or cancel the Agreement and in such an event UL 'S may also suspend or cancel any other existing coniracts without being liable to damage
AR A BERR S 1.5 K10 SO Ak, S WO R T A0 FEIERT S, 5 W07 3 A — BRSO M S5 AR T Pl S B s 2. R AL HIBRSN) W 25T BAFEAS M A BRI L T o SR B B #BL%Ta«}tTLnLTuEPM:&‘m
irﬂiﬁﬁ 1LﬁI~FH*JAH#—LLTXHw%ﬁ!ﬁ‘

CONFIDENTIAL TREATMENT OF INFORMATION
RIREE LT

®

ko=
21 Unless otherwise specifically agreed between the parties, the services rendered by UL VS to the Customer shall be on a non-exclusive best-efforts basis.
FRAE 5 i) 53 AR L5 TR 5 T 7 SRS RS T 24 0 RS A et R it SR b
22 Itis explicitly agreed by UL VS and the Customer that all technical information (whether contained in models, drawings, reproductions of drawings, written reports, letters, memoranda or notes or in any other form) shall be kept strictly confidential by UL VS for the purposes of this

Agreement and UL VS shall at all times use all reasonable efforts to prevent the disclosure to third parties of any part thereof unless UL V'S shall have first obtained the written consent of the Customer specifically authorizing such disclosure PROVIDED ALWAYS AND IT IS MUTUALLY

AGREED that the confidentiality shall extend for a period of five (5) years from the date of completion of its work and PROVIDED FURTHER that UL VS shall not be liable under this clause if through no fault of UL V'S the information is generally known to the public; or the information is

generally known to UL VS; or is independently developed by UL VS without recourse to the materials provided by the Customer; or the information is necessary for performance by UL VS under this Agreement; or is disclosed in accordance with a judgment o writ issued by a

competent court of any jurisdiction to which the Terms are subject, or with an order, notice or requirement issued by a governmental agency of the aforesaid jurisdiction.

ZIFRP R BTAEORGE R CESTER, 4G, FARRER] . BIHRE. S0, S ERSELP IR RUMERIE AR #0225 AL Z H H‘Jﬁr“‘ﬁéﬁ% L5 R PRI Y] AT 5517 LA B 1A B SO FE (T3 3 =

BRI P IR W7 25 ML DR SR 7E LA e i H R A 5 4, HL/:FTWTE«ET&E?EK%T%%H’H{ TEC T LT LR, %45 2 B Wi N SOEASE B TR, S R BT LR

AT G5 BT i BZ A L AR A Al LR A Rl AL 3 5t R ) DR S R B R BB WL R A i 4, LSRR ARSI
23 UL VS undertakes that the identity of its Customers and the nature of services rendered shall be kept confidential unless the Customer agrees in writing to their release Provided Always that UL V'S shall not be liable under this clause if through no fault act or failure on its part the identity

of the Customer is generally known to the pubiic.

R 3 B BT it EE%WT& MRZ Fefl bRy A3 R 36 3 o (B35 1E 25 AT I AT R E R IO T, T IS A AN &, 25 AR E
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PATENT RIGHTS

=% TR

31 Any invention made in the performance of work for the Customer by UL VS within the field of work undertaken for the Customer, belongs to the Customer.
AE P IRAT AR, 28 A 5 B AR ) LA TR P bl 277 fF AR A B 177

32 UL VS’s use of the aforesaid inventions shall be free of any royalty fees provided that the uses of such inventions are confined to the performance of the work for the Customer.
TER PO IRAT AR R A BRI, 275 Rt G R 2t

LIMITATION OF LIABILITY

BNFE RERH

41 If any liability on the part of UL VS shall arise (whether under the express or implied terms hereof or under the relevant Chinese laws and regulations) in contract, tort or infringement, the Customer's right to recover damages for any loss of whatever nature caused by the fault or
negligence of UL VS or by any breach of its obligations or howsoever caused shall be limited to the payment by UL VS of the amount of the contract price under this Agreement and the said limitation of liability shall apply regardless of the form of action, whether in contract, tort,
infringement or otherwise. In no event shall UL V'S be liable for incidental or consequential damage. The Customer hereby acknowledges and states that its losses and damages, whether direct or indirect, resulted therefrom will be sufficiently recovered by the above amount of
compensation and shall not raise any further claim against UL VS beyond such amount.
FAE LT AR & RS RTE B RS A D R BOR %3k, SRS AR DG Rkl 7 BRI B b 27 TR et e s i A 1] 355 R At 5 R B i 1 D T A s AR AT 5 AU, 7 BT A AR B30T 7 S 2 B R ki 0. LGB
PR E R, BRI VR, R THERRRIEOR & . T £ 07 7E R RTI 50F#REICT g b 2R stk R B SRR AE TR . 07 PE AR U 7 B BRI 72 [ B A B, Eie BBk v %, ﬁmmtﬁmﬂrmm@uﬁﬁ%n’ BAEBLERIZ SRR 2,75 Bt A Tk — B R

INDEMNITY
sk

51 In the event of actual or threatened suit against UL VS in relation to the services undertaken on behalf of the Customer or in relation to any of the Products or the Trade Mark or Patent of the Customer or of any allegation of infringement of any letters patent, registered design, trade
mark or trade name, the Customer shall indemnify UL VS harmiess from any liability, action, claim, demand, costs, charges and expenses arising there from or expense including solicitors fees, counsel's fees in defending such action_Provided Always that the Customer will at its own
election either effect any settlement or compromise or at its own expense defend any such action or proceeding and the Customer shall pay the costs of any settlement or compromise effected.
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SOLICITATION OF EMPLOYEES

BN RRIE

6.1 Itis mutually agreed that neither party shall solicit the employees of the other for employment or hire unless prior written consent to do so is obtained.
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EFFECT OF PROPOSAL

ﬁ’c& RS
The accompanying proposal is valid for a period of ninety (90) days from the date of the proposal unless extended in writing by UL VS. Upon the acceptance of such proposal, this appendix shall form part of the Agreement with the Customer and notwithstanding any prior discussions or
prior oral or written agreements to the contrary, the terms and conditions herein shall be applicable and take precedence over any conflicting terms contained in any documents submitted by the Customer.
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LiENIE
DATA AND DOCUMENT RETENTION
BN BARAUCHRE
8.1 (a) After the services are rendered, UL VS may retain a copy of all documents relating to the services (the “Supporting Documents”) for as long as UL VS, in its sole discretion, deems fit.
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(b) Unless otherwise specified or required by the applicable law, all Supporting Documents over 3 years of age will be automatically destroyed by UL VS without notice to the Customers. Should any or all Supporting Documents less than 3 years are scheduled to be destroyed, UL VS

shall give the Customer 30 Days’ written notice to the Customer’s last known address of its intention to destroy the Supporting Documents. Unless the Customer makes a written request to UL VS reaching UL VS before the expiration of the said 30 days seeking delivery of those
documents to the Customer at the Customer’s expense, those documents shall be destroyed.
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(c) The Customer shall indemnify UL VS for any costs or expenses in responding to or opposing any subpoena, the production of any documents in Court seeking the disclosure of the said documents or any information contained therein.
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GOVERNING LAW

9.1 This Agreement and the rights and obligations of the parnes shall inall respec(s be governed construed, interpreted and operated in accordance with the relevant Chinese laws and regulations.
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OBLIGATIONS OF THE CUSTOMER

B4 X%

10.1 If the Customer intends to change the work hereunder or assign any other work to UL VS, such a change or new assignment shall be subject to a separate negotiation and agreement between both of the parties. If UL VS suffers any loss or damage because the Customer changes the
contractual work undertaken by UL VS as agreed by both parties prior to completion of the work, the Istomer shall compensate for such losses and damages.
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10.2 If the work undertaken by UL VS hereunder requires any assistance of the Customer, the Customer shall be obllged to provide all necessary and reasonable assistance which UL VS may deem fit. If the work undertaken by UL VS hereunder cannot be completed due to the Customer’s
failure to perform its obligation to assist, UL VS may demand the Customer performs its obligation within a reasonable period of ime and may appropriately extend the time limit for its own work. If upon the expiration of such reasonable time period the Customer still fails to perform its
obligation, UL VS may terminate this Agreement, without prejudice to any other rights of UL VS hereunder or under any applicable laws and regulations.
FARPBOE LIy FAAR I T AR Ry (b, P54 U5 B O 07 M 0 (T 0 R0 2 SR b 25 th TP 7 R B TBLAT SEblp Bl SCS5 T AR B LD AR M B T A TSR, 277 PT R 25 SRAVIRR Ui & PPy JBEAT SE S 55, FLAT LU 4 48 L AR (N B 46 L3k S ABRUMAGH /5 0
T RAREBATIE L S, LTTAT A AR, FLARSEMRLAE A b i ST (o] TS 7 M43 1) ol SLARAUR o

SAMPLES

B—% BR

111 UL VS expects Customers to abide by all applicable regulations when shipping samples to UL VS. Improper shipping may result in additional charges for costs incurred by UL VS: (a) to identify samples to UL VS, (b) damage done to UL V'S personnel or property as a result of improper
packaging, labeling or omission of identifying documents. UL VS has the right to refuse receipt of any shipment that, in its discretion, is unsafe or has been shipped improperly. Any costs associated by refusal to accept shipment under this clause are the sole responsibility of the
Customer. Customer shall indemnify and hold harmless UL VS for any and all damages, expenses, fines, judgments, liabilities and costs (including attorney’s fee) incurred by UL VS and arising from the improper packaging or shipment of the sample by Customer.
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E-MAIL DISCLAIMER

BT=% TR

121 UL VS shall follow the request of the Customer in the event that final report / results hereunder shall be sent by e-mail rather than by paper hard copy. UL VS considers e-mail a valuable and efficient tool, however, UL VS hereby gives cautions to the Customer that the report / results in
electronic version may inadvertently be modified once it is in the Customer's word processing system. Further, the current e-mail may allow for i of messages and reports / results by third parties. UL VS shall not be held responsible for these risks,
which are out of its control. Should a report / results be sent to the Customer by e-mail on its request, such a request SHALL BE DEEMED TO BE AN ACCEPTANCE OF THE RISK THAT THE REPORT / RESULTS MAY BE INTERCEPTED BY THIRD PARTIES; The Customer shall
agree that the report / results shall be sent by UL VS unencrypted. Transmission of the report / results (or other materials requested by the Customer) via the internet or other public network shall not be considered to constitute a breach of any confidentiality or other provisions of this
Agreement between UL VS and the Customer, and UL VS shall in no way be liable for any damages resulting from such a transmission. Additionally, UL VS shall not be liable for any damages incurred by the Customer for any changes made to the report / results after it has been
transmitted.
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MISCELLANEOUS PROVISIONS
HT=% e

13.1 Any provision of this Agreement prohibited by or regarded as unlawful or unenforceable under any applicable law actually applied by any court of competent jurisdiction shall, to the extent required by such law, be severed by this Agreement and rendered ineffective so far as is possible
without modifying the remaining provisions of the agreement. Where however the provisions of any such applicable law may be waived, they are hereby waived by the parties hereto to the full extent permitted by such law to the end that this Agreement shall be valid and binding
agreement enforceable in accordance with its terms.
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13.2 A certificate signed by any officer of UL VS as to the amount due from the Customer hereunder at the date of such certificate shall, in the absence of manifest error, be conclusive evidence of the amount due.
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133 Nothing in this Agreement shall be considered to form a partnership between the parties. No party shall represent that it acts as agent for another or has any capacity to bind another in any contractual or other arrangements.
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134 Save as herein otherwise provided any notice required to be given hereunder shall be sufficiently given if given in writing or by telegram or telex to the last known postal address or telex number of the addresses and every notice shall be deemed to have been received and given at the

time when in the course of transmission it should have been delivered at the address or telex number to which it was sent.
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135 This report or certificate does not relieve from their with regards to the quality/quantity of this delivery nor does it prejudice Customer's right to claim towards sellers/suppliers for compensation for any apparent and/or hidden defects not detected

during UL VS's random inspection or testing or audit
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Effective: Date 10 April, 2013
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